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What is new in the 2020 Guidelines? New recommendations (12)

Recommendations Class
Recommendations for patients with AF and an ACS, PCI, or CCS 
Recommendations for AF patients with ACS 
In AF patients with ACS undergoing an uncomplicated PCI, early cessation (≤1 week) of 
aspirin and continuation of dual therapy with an OAC and a P2Y12 inhibitor (preferably 
clopidogrel) for up to 12 months is recommended if the risk of stent thrombosis is low or 
if concerns about bleeding risk prevail over concerns about risk of stent thrombosis, 
irrespective of the type of stent used.

I

Recommendations in AF patients with a CCS undergoing PCI 
After uncomplicated PCI, early cessation (≤1 week) of aspirin and continuation of dual 
therapy with OAC for up to 6 months and clopidogrel is recommended if the risk of stent 
thrombosis is low or if concerns about bleeding risk prevail over concerns about risk of 
stent thrombosis, irrespective of the type of stent used.
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Figure 20 (1) Post-procedural management of patients with AF and ACS/PCI (full-
outlined arrows represent a default strategy; graded/dashed arrows show treatment 
modifications depending on individual patient’s ischaemic and bleeding risks) 
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Figure 20 (2) Post-procedural management of patients with AF and ACS/PCI (full-
outlined arrows represent a default strategy; graded/dashed arrows show treatment 
modifications depending on individual patient’s ischaemic and bleeding risks) 
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Recommendations for patients with AF and an ACS, PCI,
or CCS (1)

Recommendations Class Level
General recommendations for patients with AF and an indication for 
concomitant antiplatelet therapy 
In AF patients eligible for NOACs, it is recommended to use a NOACa in 
preference to a VKA in combination with antiplatelet therapy. I A

In patients at high bleeding risk (HAS-BLED ≥3), rivaroxaban 15 mg o.d. should 
be considered in preference to rivaroxaban 20 mg o.d. for the duration of 
concomitant single or DAPT, to mitigate bleeding risk.

IIa B

aSee summary of product characteristics for reduced doses or contraindications for each NOAC in patients with CKD, body weight <60 kg, age >75−80 years, and/or 
drug interactions.
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Recommendations for patients with AF and an ACS, PCI,
or CCS (2)

Recommendations Class Level
General recommendations for patients with AF and an indication for 
concomitant antiplatelet therapy (continued)
In patients at high bleeding risk (HAS-BLED ≥3), dabigatran 110 mg b.i.d. 
should be considered in preference to dabigatran 150 mg b.i.d. for the 
duration of concomitant single or DAPT, to mitigate bleeding risk.

IIa B

In AF patients with an indication for a VKA in combination with antiplatelet 
therapy, the VKA dosing should be carefully regulated with a target INR of 
2.0−2.5 and TTR >70%.

IIa B
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Recommendations for patients with AF and an ACS, PCI,
or CCS (3)

Recommendations Class Level
Recommendations for AF patients with ACS 
In AF patients with ACS undergoing an uncomplicated PCI, early cessation (≤1 
week) of aspirin and continuation of dual therapy with an OAC and a P2Y12
inhibitor (preferably clopidogrel) for up to 12 months is recommended if the 
risk of stent thrombosisb is low or if concerns about bleeding riskc prevail over 
concerns about risk of stent thrombosisb, irrespective of the type of stent used.

I A

Triple therapy with aspirin, clopidogrel, and an OACd for longer than 1 week 
after an ACS should be considered when risk of stent thrombosisb outweighs 
the bleeding risk,c with the total duration (≤1 month) decided according to 
assessment of these risks, and the treatment plan should be clearly specified 
at hospital discharge.

IIa C

bRisk of stent thrombosis encompasses: (i) risk of thrombosis occurring and (ii) risk of death should stent thrombosis occur, both of which relate to anatomical, procedural, and clinical characteristics. Risk factors for CCS 
patients include stenting of left main stem or last remaining patent artery; suboptimal stent deployment; stent length >60 mm; diabetes mellitus; CKD; bifurcation with two stents implanted; treatment of chronic total 
occlusion; and previous stent thrombosis on adequate antithrombotic therapy. CBleeding risk in AF patients may be assessed using the HAS-BLED score, which draws attention to modifiable bleeding risk factors; those at 
high risk (score ≥3) can have more frequent or early review and follow-up. Bleeding risk is highly dynamic and does not remain static, and relying on modifiable bleeding risk factors alone is an inferior strategy to 
evaluate bleeding risk. dWhen dabigatran is used in triple therapy, dabigatran 110 mg b.i.d may be used instead of 150 mg b.i.d, but the evidence is insufficient.
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